
 

 

 

 

 

 

 

 

 
 

20TON FOOT HYDRAULIC SHOP PRESS 
 

 

 

 

 

 

 

 

 
Part No Description Q'TY 

1 Base section 2 
2 Bolt M10X35 4 
3 ∅ 10 Washer 9 
4 ∅ 10Lock washer 5 

5 M10Nut 5 
6 Post 2 
7 Upper crossbeam 2 
8 Bolt M16X35 8 
9 ∅ 16 Lock washer 8 

10 ∅ 16 Washer 8 
11 Nut M16 8 
12 Upper ramplate 1 
13 M8X160 Blot 2 
14 Ram assy 1 
15 Fitting 1 
16 Nilong 1 
17 Pressure gauge 1 
18 Pump 1 
19 Bolt M10X20 4 

20 ∅ 8 Washer 2 
21 ∅ 8 Lock washer 2 
22 Nut M8 2 
23 Under round nut 1 
24 Under ram plate 1 

25 Upper round nut 1 
26 Heel block 4 
27 Bed frame 1 
28 Bed frame pin 2 
29 Foot plate assy 1 
30 Axle 1 
31 Bracing plate 4 

32 Jack handle 1 
33 Lower cross member 1 

 

 
 

 

 

 

 

 
 

 

 

 

 
 

 
 

 

  

 

 
 

 
  

 

 

   

 

 

 

 

 32 

 


